Technical Data ZABEL Engine 2010-2013

Type: ZM29
Intake:

Stroke/Bore:
Power:
X Dimension:
Ignition:

Carburettor:

Clutch:

Primary Ratio:
Sekundar Ratio:
Primary Ratio:
Sekundar Ratio:
Gearbox:

Tightening Torques:

Nut for Disc Carrier

Nut for Primary Gear Wheel
Nut for Ignition

Nut for Cylinder Base

Oil Drain Plug

Screw for Cylinder Head

All Screws

All Screws

MX-ZABEL

Lindenplatz 6

Ortsteil Reetz

14827 Wiesenburg/Mark

liquid-cooled single-cylinder two-stroke engine
reed-type intake directly into the crank case
dual construction with 16 reeds

89/100 mm 699 ccm

KW 60,4 PS82,1

1,3mm /1,4 mm

PVL Analog Double Ignition

Advanced Fire:1,8 mm

Sparg Plug: Denso W27ES-U oder W27EMRC
Bing Type 55/44-205

Premium Fule Unleaded

Oil 850 ccm

Actuation: Hydraulic

Discs: Outer side Steel and Inner side Kevlar
1,96 (66/31)

13 /53-54

2,2333 (67/30) GP.

13 /50-51 GP.
1.Gear: 1,5290 (26/17)
2.Gear: 1,2630 (24/19)
3.Gear: 1.0470 (22/21)
4.Gear: 0,8690 (20/23)
M16x1,0 mm 70 Nm
M24x1,0 mm 105 Nm
M12x1,0 mm 50 Nm
M10x1,0 mm 50 Nm
M14x1,5 mm 30 Nm
M8x1,25 mm 32 Nm
M6 mm 10 Nm
M5 mm 05 Nm

Telefon: + 49 (0) 33849 / 50062
Telefax: + 49 (0) 33849 / 50063
Internet. www.zabel-racing.de
www.zabel-motor.com
e-Mail: _info@zabel-racing.de




Bing carburettor

01024

MX-ZABEL Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box |ltem-No. Description
1 00651 Fuhrungsstiick
2 00650 clip
3 00643 jet needle L6L
4 01235 screw plug for starter
5 01236 Rubber plug for starter
6 00038 copper washer for oil drain plug
7 00575 starter housing with piston complete
8 00701 idle jet 80
8 00702 idle jet 85
8 01346 idle jet 90
8 01347 idle jet 95
9 00674 screen for idle jet
10 00703 throttle slide 170
11 01151 carburettor complete 55//44-205
11 00675 Carburetor kit.(Body-slide-seal)
12 00641 diffuser
13 00686 needle jet 284
13 06090 needle jet 285
13 00687 needle jet 286
13 02084 needle jet 288
13 02085 needle jet 290
13 02086 needle jet 292
13 02087 needle jet 294
13 02088 needle jet 296
13 02089 needle jet 298
13 02090 needle jet 300
14 00648 jet carrier
15 00683 main jet 225
15 00684 main jet 230
15 03854 main jet 235
15 02181 main jet 240
15 02180 main jet 245
15 02179 main jet 250
15 02595 main jet 255
15 02596 main jet 260
15 02597 main jet 265
16 00649 screen sleeve
17 00009 vent hose
18 03858 swab completely
19 00653 spring for setting screw
20 00652 setting screw for throttle slide
21 00586 spring for setting screw
22 00646 O-ring
23 00645 air control screw
24 00664 spring clip for float needle
25 00663 float needle valve
26 00662 holding pin for float
27 01234 starter jet 115
28 00661 float
29 00666 gasket for float housing
30 00665 float housing
31 00660 rubber grommet
32 00658 setting screw
33 00659 nut for setting screw
34 00657 retainer
35 00655 cover plate
36 00656 sealing for cover plate
37 00654 spring for throttle slide
38 00667 spring clip for float housing




housing right

side 2003-2013

06653

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box |ltem-No.

Description

1 06047 nut for cylinder base since 2006
2 06046 stud bolt for cylinder since ZM27
3 00032 screw M6x75 mm

4 06039 |sleeve for swinging-fork pivot

4 01275 sleeve for swinging-fort pivot

5 06082 housing right side since 2003

6 05319 oval-head srew M6x45 mm

7 05102 |fastening sleeve 10 mm

8 00055 | gasket for ignition cover

9 05033 housing for Ignition

10 05102 fastening sleeve 10 mm

11 00038 copper washer for oil drain plug

12 00037 Oil drain plug

13 05058 housing gasket 0,50 mm

14 00013 centering sleeve for housing




housing left side 2003-2013

06654

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box Item-No. Description
1 06047 nut for cylinder base since 2006
2 06046 stud bolt for cylinder since ZM27
3 06081 housing left side since 2003
4 00101 Allen screw M6x20 mm
5 05146 vent connector GES 8/M10x1
6 00015 thrust plate
7 00014 stop plate
8 00054 Allen screw M6x30 mm
9 00213 Allen screw M6x70 mm
10 05102 fastening sleeve 10 mm
11 00013 centering sleeve for housing
12 00904 Allen screw M&x65 mm
13 00901 Allen srew M6x100 mm
14 05058 housing gasket 0,50 mm
15 00898 Allen srew M6x85 mm
16 00034 Allen screw M6x80 mm
17 05063 sealing for clutch cover
18 06039 sleeve for swinging-fork pivot
18 01275 sleeve for swinging-fort pivot
19 00010 pin for return spring
20 00011 securing plate
21 03835 Schraube M6x12 mm DIN 912 8.8
22 00012 Allen screw M6x10 mm
23 00026 oil deflector
24 06035 oval-head srew M6x10 mm




crankshaft + piston 2002-2012

06606

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box Item-No.

Description

1 00233 |nut for ignition

2 00060 radial shaft seal for crankshaft

3 05065 crankshaft main bearing

4 00067  woodruff for ignition rotor

5 05246 cranks complete new since 2003

5 05297 |crankshaft complete exchange since
5 05298 |crankshaft complete uses sine 2003
6 05296 |crankshaft web right side since 2003
7 05295 crankshsft web left side since 2003
8 06050 heavy metal for crankshaft

9 05065 crankshaft main bearing

10 05041 radial shaft seal for crankshaft

11 05069 sleeve for radial shaft seal

12 05184 | Seeger-type circlip J55 DIN 472

13 05066 | axial-thrust bearing for crankshaft
14 06024 primary gear wheel on crankshaft

15 05092 crankshaft nut M24x1,00 mm

15 04300 crankshaft nut M22x1,00 mm

15 03845 3845 crankshaft nut M20x1,00 mm
16 03210 |piston ring set 100,00 mm

17 06196 |ZABEL piston typ212 100mm ZM27/29
18 05258 |piston pin 20,00 mm

19 06197 | Piston pin Circlip 1,2 mm

20 05268 |conrod bearing complete 20,00 mm
21 05247 | conrod 146mm with pisto pin 20mm
22 05273 | conrad set complete since 2003

23 00579  axial-thrust washer(conrod-bearing)
24 06142 |crankpin

25 00934 | needle bearing for crankpin




Crankshaft+piston 2013 06650
Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063
Picture Box Item-No. Description

1 05092 crankshaft nut M24x1,00 mm

1 04300 crankshaft nut M22x1,00 mm

1 03845 3845 crankshaft nut M20x1,00 mm

2 06024 primary gear wheel on crankshaft

2 06143 primary gear wheel on crankshaft

3 05066 axial-thrust bearing for crankshaft

4 05184 Seeger-type circlip J55 DIN 472

5 05041 radial shaft seal for crankshaft

6 05069 sleeve for radial shaft seal

7 05065 crankshaft main bearing

8 06211 KW-Wange links 44,50 mmm 2013

9 06212 KW-Wange rechts 44,50 mmm 2013

10 06213 Kurbelwelle komplett 2013 neu

10 06214 crankshaft complete exchange since

11 05390 wolfram 10 x 25 mm

12 06050 heavy metal for crankshaft

13 00067 woodruff for ignition rotor

14 00060 radial shaft seal for crankshaft

15 00233 nut for ignition

15 00234 nut M10 for rotor left-hand threaded

16 05247 conrod 146mm with pisto pin 20mm

17 06142 crankpin

18 00934 needle bearing for crankpin

19 00579 axial-thrust washer(conrod-bearing)

20 06198 ZABEL piston ZM29GP 100,00 mm 2013

21 06197 Piston pin Circlip 1,2 mm

22 05258 piston pin 20,00 mm

23 03210 piston ring set 100,00 mm

24 05268 conrod bearing complete 20,00 mm

25 05273 conrad set complete since 2003




ZABEL cylinder ZM29 + ZM29GP

06634

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box Item-No. Description

1 00846 |spring for exhaust

2 05057 |O-ring for exhaust outside

3 06102 |O-ring for cylinder outside

4 01551 O-ring for cylinder inside

5 06105 |ZABEL-cylinder ZM27 new

5 06215 ZABEL-Zylinder ZM29 GP neu

5 06106 |ZABEL-cylinder ZM29 uncoated

5 06216 ZABEL-cylinder ZM29 uncoated

5 06107 |ZABEL-cylinder all exchange

5 06107 ZABEL-cylinder all exchange

6 06101 |exhoust flange ZM29

7 06047 |nut for cylinder base since 2006

8 06046 stud bolt for cylinder since ZM27

9 00035 screw M6x35,00 mm

10 00135 |copper washer for decompression
11 00092 decompression valve

12 00101 Allen screw M6x20 mm

13 06103 to welding exhoust flange

14 06110 | cylinder-base gasket 0,30 mm ZM27
14 06111 | cylinder-base gasket 0,50 mm ZM27
14 06112 | cylinder-base gasket 0,70 mm ZM27




cylinder head 700ccm ZM?29

06633

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box Item-No. Description
1 06104 cylinder head ZM29
2 06093  spark plug Denso W27 EMRC short
3 06080 aluminum tube for cylinder head
4 06132 Dichtring fur Zylinderkopfstutzen
5 00173 Allen screw M6x16
6 01851 aluminium tube right angle
7 01858 O-ring for aluminiumtube right angle
8 00120 spark plug Denso W27ES-U
9 06033 screw for cylinder head
10 00257  washer for cylinder head
11 01877 copperwasher for cylinder head
12 06102 O-ring for cylinder outside
13 01551 O-ring for cylinder inside




Intake system from 2002

06608

MX-ZABEL Lindenplatz 6, 14827 Reetz

Picture Box Item-No Description

1 05263 intake pipe alumimium 2003

2 05237 reed-type intake housing with

3 05262 reed-zype intake valve complete

4 05282 intake reed single outside 2003

5 00101 Allen screw M6x20 mm

6 05264 intake reed single inside

7 05271 set of intake reeds complete

8 05128 screw for fixing piece outside

9 00944 Anschlagblech fir Membranzunge
10 05288 fixing piece inside for intake reeds
11 05281 countersunk screw M3x16 mm DIN 963
12 05287 fixingpiece outside for intake reeds
13 05289 mounting kit for intake reeds

14 05121 rubber connector

15 00932 clamp TORRO 50-70/9-C7W1

16 05277 intake gasket outside

17 05265 intake gasket inside




gearbox 4-gear from 2003 06651
Picture Box Item-No. Description
1 00739 bearing for gearbox main shaft right
2 05005 fit washer 20x28x1,0 mm
2 05187 fit washer 20x28x0,5 mm
3 06007 gearbox main shaft
4 05138 fit washer 25x31,5x1,0 mm
4 05185 fit washer 25x31,5x0,50 mm
5 00740 bearing for gearbox main shaft since
6 06042 bushing for clutch cage since 2005
7 05098 needle bearing for clutch cage
8 00142 seeger-type circlip SPI121
9 06008 gear wheel 1.gear 17teeth main shaft
10 00139 fit washer 22x32x1,00 mm DIN988
11 06003 needle bearing for gear wheel 3.gear
12 06004 inner ring for gear wheel 3.gear
13 06009 gear wheel 3.gear 21teeth main shaft
14 06022 fit washer 22x32x2,0 mm DIN 988
15 06010 gaer wheel 2.gear 19teeth main shaft
16 05136 circlip for gearbox main shaft
17 05142 fit washer 25x29,20x1,00 mm
17 05186 fit washer 25x29,20x0,50 mm
18 06011 gear wheel 4.gear 23teeth main shaft
19 06020 Needle bearing for gear wheel 1.gear
20 05098 needle bearing for clutch cage
21 06002 inner ring for gear wheel 1.gear
22 06013 gear wheel 1.gear 2 teeth drive
23 05186 fit washer 25x29,20x0,50 mm
23 05142 fit washer 25x29,20x1,00 mm
24 05136 circlip for gearbox main shaft
25 06014 gear wheel 3.gaer 22 teeth drive
26 05201 circlip for drives shaft
27 05138 fit washer 25x31,5x1,0 mm
27 05185 fit washer 25x31,5x0,50 mm
28 06015 gear wheel 2.gear 24 teefh drive
29 06005 needle bearing for gear wheel 4.gear
30 06006 inner ring for gear wheel 2.gear
31 05151 fit washer 25x36x1,0 mm
31 06017 fit washer 25x35x1,50 mm
32 05201 circlip for drives shaft
33 06016 gear wheel 4.gear 20 teeth drive
34 05152 fit washer 20x35x1,50 mm
34 06032 fit washer 20x35x2,00 mm
35 00050 circlip for pinion
36 00047 pinion 13 teeth
37 00043 distance sleeve on drive shaft
38 00042 O-ring for drive shaft
39 00044 radial shaft seal for drive shaft ri
40 00036 grooved ball bearing for drive shaft
41 06012 gearbox drive shaft
42 00019 circlip for drive shaft
43 06001 bushing for drive shaft left side
44 06000 needle bearing for drive shaft left
45 05286 fit washer 20x35x1,0 mm
45 05152 fit washer 20x35x1,50 mm
46 05099 needle bearing for kick starter
a7 05078 kick starter intermediate gear
48 05188 fit washer 20x32x1,0 mm
48 05213 fit washer 20x32x0,50 mm
49 05134 circlip for srive shaft left side




gear shifting 2005-2013

06652

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box Item-No. Description
1 00172  washer 6,4x1,6x18 mm
2 00179 cylinder helical coled spring
3 00178 Fuhrungshulse fur Rasterhebel
4 00057  |Allen screw M6x25 mm
5 00177  |shifting fork for gearbox main shaft
6 06043 | sihifting spindle for main shaft
7 01517  |stop lever
7 00180  stop lever complete
8 00770 rivet for stop lever
9 00769 roller for stop lever
10 03835  Allen screw M6x12
11 00172 washer 6,4x1,6x18 mm
12 06029 gearshift spider for shifting drum
13 05315 cylinder pin for shifting drum
14 06030 needle bushing for shifting drum
15 06018 | shifting drum for 4.gear
16 00182 bearing for shifting drum right side
17 05002  |shifting fork for drive shaft
18 06043 | sihifting spindle for main shaft
19 00930 ratchet-type lock for gearshift
20 00772 rivet for gearshift linkage
21 00184 fit washer 10x16x1,0 mm
22 00771  |\wheel spacer for gearshift linkage
23 00780 |tension spring for gearshift linkage
24 06091 aluminium gearshift lever
25 05208 |screw for gear
26 01495 gearshift linkage without ratchet-
27 00189 return spring for gearshift linkage
28 00187 fit washer 12x18x1,0 mm
29 00186 circlip for gearshift linkage
30 06076 gearshift linkage complete




clutch ZM29 2010 06636
Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063
Picture Box Item-No. Description

1 06077 clutch cage complete for 9disc

2 05155 countersunk rivet for clutch cage

2 05256 countersunk rivet kit for clutch cage

3 06026  clutch gear wheel

4 05093 |wheel spacer

5 06042 bushing for clutch cage since 2005

6 05098 needle bearing for clutch cage

7 06129 disc carrier complete for cage alum-

8 06120 | securing plate ex 2010

9 05153 nut for disc carrier

10 06061 clutch presssure pin for 9 disc

11 06066  |thrust bearing for clutch pressure

12 06108 clutch pressure plate for aluminium

13 06126  washer for clutch spring 19,0x1,0 mm

14 06109 Clutch spring ZM29

15 06119  sleeve for clutch spring ZM29

16 00057  Allen screw M6x25 mm

17 06073 clutch cage aluminium for 9 disc

18 06134  clutch inner disc 2 side kevlar

18 06138 clutch inner disc 1 side kevlar

19 06097 clutch outer disc - steel 2,0 mm

19 06098 clutch outer disc - steel 2,5 mm




clutch ZM29 2011-2013

06638

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box Item-No.

Description

1 06128 clutch gear cage complete steel

1 06147 clutch gear cage complete steel

2 06134 clutch inner disc 2 side kevlar

2 06138 clutch inner disc 1 side kevlar

3 06097 clutch outer disc - steel 2,0 mm

3 06098 clutch outer disc - steel 2,5 mm

4 05093 wheel spacer

5 06042 bushing for clutch cage since 2005
6 05098 needle bearing for clutch cage

7 06130 disc carrier complete for cage steel
8 06120 securing plate ex 2010

9 05153 nut for disc carrier

10 06137 clutch pressure plate for steel cage
11 06125 washer for clutch spring 20,8x1,0 mm
12 06118 clutch spring ZM29 long

12 06139 clutch spring ZM29 long

13 06119 sleeve for clutch spring ZM29

14 00057 Allen screw M6x25 mm

15 06061 clutch presssure pin for 9 disc

16 06066 thrust bearing for clutch pressure




hydraulic clutch 2000-2010 06622
Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063
Picture Box Item-No. Description

1 05206 hydaulic clutch with decompression

2 05310 clutch lever short

3 05313  |spring for cluth lever

4 05163 clutch lever long

5 05309  |setting knurl for clutch lever

6 05167 nut for fixing screw

7 05166  sleeve for clutch lever

8 05316 screw for clutch lever

9 05172 piston complete

10 05171  \washer for piston

11 05170 circlip for actuator cylinder

12 05169 rubber boot for piston

13 05161 cap for clutch actuator

14 05307 roll pin forclamp of clutch actuator

15 05176 clamp for clutch actuator

16 00101  |Allen screw M6x20 mm

17 05168 rubber cap for actuator reservoir

18 05200 |screwed nipple for decompression

19 05199  setting knuri for decompression

20 05197 hydraulic clutch cover plate

21 05218 decompression lever with cover plate

22 05162  screw for cover plate M4x12 mm

23 05198 decompression lever single

24 05312  sleeve for decompression lever

25 05311  |screw for decompression lever

26 06049 hydraulic clutch cover plate-extensi

27 05317  screw for extension

28 05275 hydraulic line for clutch

29 05234  |gasket for clutch slave cylinder

30 05244  |clutch slave cylinder single

31 00173  Allen screw M6x16

32 05285 O-ring for clutch slave cylinder

33 05290 | sleeve for clutch slave cylinder

34 05227 pressure spring for piston

35 05245 piston for clutch slave cylinder

36 05242 ball G28 for piston

37 05266 guad-X-ring 2,62 for piston

37 05330 guad-X-ring 2,62 for piston

38 05276 clutch slave cylinder with sleeve 20

39 05243 clutch slave cylinder complete




hydraulic clutch from 2011

06640

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063
Picture Box Item-No. Description

1 06169 clutch master 9,5 mm with decompress

2 05234  |gasket for clutch slave cylinder

3 00173  Allen screw M6x16

4 06114 |clutch slave cylinder empty

5 06117 clutch slave cylinder with sleeve

6 05285 O-ring for clutch slave cylinder

7 06172 Buchse fur Nehmerzylinder

8 06115 pressure spring double for piston

9 06174 piston w/o seal ring for clutch slav

9 06175 piston with seal ring for clutch sla

10 06176  |sealing ring for clutch slave cylind

11 06178 Seeger-type circlip for clutch slave

12 06121 clutch slave cylinder complete

13 05162 screw for cover plate M4x12 mm

14 06181 clamp with bolt, screw+O-ring

15 06166 rubber cap for actuator reservoir

16 06165  actuator cover for clutch master

17 05199 setting knuri for decompression

18 06182 nipple for decompression lever

19 06167 clutch master cylinder empty

20 06160 |clamp for clutch actuator

21 06158 screw for slave master clamp

22 06171 O-ring for clamp

23 06170 holding pin for clamp

24 06180 clamp with bolt, screw+O-ring

25 06153 | decompession lever single part

26 06183  Schraube fur Dekohebel

27 06154  |carrier for decompressiion lever

28 05167 nut for fixing screw

29 06152 hexagon screw (decompression lever)

30 06150 | decompession lever complete

31 06155 piston 9,5 mm for clutch master

32 06179 piston 9,5 pushrod with cup and washer

33 06173 retaining washer for piston

34 06157 pushrod for piston

35 06161 rubber cap for piston

36 06168 |cap for lever with decompression lev

37 06163 clutch lever long version 146 mm

37 06164  clutch lever short version 123

38 06156 link lever for clutch master

39 06162 return spring for clutch lever

40 06159 sleeve for clutch lever

41 05275 hydraulic line for clutch




clutch cover from 2003

06623

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box Item-No. Description
1 05126  shaft for water pump since 98
2 00187 fit washer 12x18x1,0 mm
3 00218 |bearing 6001
4 00211 radial shaft seal NBR 12x22x7
5 00224  water pump cover
6 06034  screw M6x12 mm DIN 6912
7 00223 |sealing for water pump cover
8 00207  oil filler ap aluminium
9 00208 | O-ring 20x3,0 mm for oil filler cap
10 00210 |radial shaft seal for kick starter
11 01522  |needle bushing
12 00215  screw M6x55 mm DIN912 8.8
13 00057  Allen screw M6x25 mm
14 06044  clutch cover empty ab 2003
14 06040 [ clutch cover compl. 2005
15 00057  |Allen screw M6x25 mm
16 05063 |sealing for clutch cover
17 00054  |Allen screw M6x30 mm
18 01438 |needle bushing HK 1210 for gearshift
19 00211 radial shaft seal NBR 12x22x7
20 00057  Allen screw M6x25 mm
21 00225 |sealing ring A 6x10x1,0 mm DIN7603
22 00012  Allen screw M6x10 mm
23 05051 fit washer 8x14x1,00 mm DIN988
24 00020 |water-pump wheel aluminium
25 00389 oval-head screw M8x16 mm ISO 7380
26 00032 |screw M6x75 mm
27 00101  |Allen screw M6x20
28 06037 | lutch cover sealing small since 2005
29 06078  cover for clutch cover 9 disc clutch




kickstarter from 19997

06624

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box Item-No. Description
1 01522 needle bushing
2 00144  fit washer 18x30x1,00 mm DIN 988
3 00147 Seeger-type circlip A 18x1,2 mm DIN4
4 00040  spring cap for kick starter
5 00201 pressure spring for lock disc
6 05003 lock disc type 97
7 05042 kick starter shaft type 97
8 03835  screw for rocker
9 00138 Seeger-type circlip A21 DIN 471
10 05008 step disc for kick starter gear whee
11 05044 kick starter gear wheel type 97
12 05062 needle bearing K 26x30x13
13 05000 (fixing sleeve for kick starter retur
14 05045  Kkick starter return spring type 97
15 00138 Seeger-type circlip A21 DIN 471
16 01231 kick starter
17 06184 kick starter complete




PVL ignition from 1997

06625

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box |ltem-No.

Description

00580 PVL ignition for 2 spark plugs
1 00630 PVL stator for analog ignition
2 00303 PVL ignition (stator+rotor)
3 00627 PVL rotor for analog ignition
4 00232 rubber grommet for stator cable
5 00578 PVL electronic box with plugs
6 00233 nut for ignition
6 00234 nut M10 for rotor left-hand threaded
7 05193 sealing yellow 1,8-2,4 mm
8 05192 contact pin
9 05191 socket plug
10 05190 pin housing 2 poles
11 05192 contact pin
12 00569 screw 5x25 mm DIN 912 8.8 for stator
13 00027 washer M5 A5,30x10x1,0mm DIN125
14 00433 screw M5x35 mm DIN 912 8.8
15 00574 PVL ignition coil
16 00236 spark-plug connector
17 00577 ignition cable 210 mm
18 00572  water protection cab for ignition




Spars Parts and Accessories Sets

06655

Lindenplatz 6, 14827 Reetz - Tel. 033849/50062, Fax. 033849/50063

Picture Box Item-No. Description
1 06141 Complete seals and gasket kit ZM29
2 06087 Paper gasket set ZM29
3 06089 O-ring kit for ZM29
4 06088 OQil Seal Kit from 1997
5 06051 Clutch Pressure Spring Set 2010
6 06139 Clutch spring kit from 2011
7 06099 Clutch conversion kit 2006-2009
8 06100 4-speed gearbox complete
9 06052 Kickstarter + Shift
10 05181 Hyldralic sytem completely
11 06053 Carbs + intermediate rubber
12 00675 Carburetor kit. (Body slide-seal)
13 00571 PVL ignition system completely
14 00573 PVL ignition coil with connector cable
15 06200 Equipment-Set ZM29
16 06202 Motor conversion kit for GP Typ2013

cylinder edit

Crankshaft-cheek exchange

ZABEL-piston type 2013GP

housing rework
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